

Antimicrobial treatment in bone and joint infections

Jose Lomas

Abstract

The use of guidelines in infectious diseases is of unquestionable value, especially in non-common conditions, like chronic bone and joint infections. However, in a significant number of these infections it is difficult to apply *one-size-fits-all* treatment strategies, as they will be conditioned by multiple factors, mainly the quality of surgical debridement and residual infection. A basic knowledge of the different phases of the infection and the potential role of antimicrobials at each of these phases will help to make a sensible treatment plan for these particular infections. The initial antimicrobial treatment is usually delivered intravenously but a definitive antimicrobial plan must answer some important questions. The first question is related to the duration of intravenous treatment and appropriateness of switching to oral antimicrobials. Given the limitation on bone penetration of most antimicrobials and the subsequent risk of development of resistance in the presence of suboptimal antimicrobial concentrations, combination therapy is a potential solution, using agents able to perform effectively in the bone, where bacteria usually grow at extremely low rates, limiting the target exposure to some of the most common antimicrobials, which need bacteria actively replicating to inactivate them. A final question is the duration of antimicrobial treatment, which despite the existence of well-defined treatment periods in most of the guidelines, is extremely influenced by the surgical treatment and its capacity to achieve eradication of the infection. In this article we will clarify the above questions.

Keywords antimicrobials; biofilm; bone; infection; rifampicin

The benefit of using *general guidelines* is unquestionable in bone and joint infections. Nevertheless each case possesses specific features, which have to be considered at prescribing antimicrobial treatment. The quality of surgical debridement, local microbiology, patient's clinical condition, drug allergies, potential adverse events and drug-to-drug interactions will undoubtedly influence a definitive antimicrobial treatment.

Biofilm

When treating bone infections, the *biofilm* is a critical aspect to consider. Biofilm is a structured consortium of bacteria embedded in a self-produced polymer matrix. These bacteria remain in a stationary phase of growth (slow-growing or sessile bacteria), hence interfering with the mechanism of action of a significant proportion of antimicrobials, those needing bacteria undergoing replication to activate their target (e.g. β -lactams, glycopeptides). In this regard, rifampicin, with a much better

performance against bacteria at this stationary phase, is considered the cornerstone for managing staphylococcal infections associated with biofilm.

However, prioritizing a treatment to target only slow-growing bacteria is a debatable tactic and it is also important to consider treating bacteria in a logarithmic phase of growth (planktonic bacteria), especially in the acute phase of these infections. The use of some antimicrobials judged important for biofilm-associated infections (e.g. rifampicin, fluoroquinolones and co-trimoxazole) in a context of high bacterial inoculum (pre-surgical debridement), increases the chances of drug resistance and may undermine these antibiotics at a later stage in the treatment, when their anti-biofilm activity will be crucial. Rifampin might also have an antagonistic effect on β -lactams and some other antimicrobials with good activity against rapid-growing bacteria, so rifampicin-combination therapy in this setting has to be chosen only after thorough consideration.

Empirical antimicrobial treatment

When considering empirical antimicrobial treatment for bone and joint infections, two main scenarios have to be contemplated.

- (1) Acute infections with systemic involvement and an urgent need to start antimicrobials, in order to achieve haemodynamic stability and prevent cartilage damage or the development of a chronic bone infection.
- (2) Already established chronic bone and joint infections, with or without flares involving soft tissue.

Individuals belonging to the first group (i.e. septic arthritis, vertebral osteomyelitis, early acute prosthetic joint infections) are usually antimicrobial-naïve patients who may benefit from a narrower spectrum antimicrobial regimen, targeting skin and mucosal bacteria, always considering local microbiology.

Because of the chronic nature of infections in the second group, empiric antimicrobial treatment preceding surgical debridement is usually not needed. However, after surgical debridement, and with the aim to eradicate residual soft-tissue infection, prevent new biofilm formation and protect the new implant, antimicrobial treatment is warranted. Given the significant risk of multi-resistant microorganisms, as previous use of antimicrobials is very common in chronic infections, broad-spectrum empiric antimicrobial treatment is recommended. These regimens usually combine an intravenous glycopeptide with β -lactam antimicrobials, to cover staphylococci, streptococci, enterobacteriaceae and non-fermenting Gram-negative rods. Once the aetiology is known, a tailored specific antimicrobial treatment should be administered.

There is more and more confidence in using oral antimicrobials at the early stages of these infections. Nevertheless, after surgical debridement, most patients would benefit from a short-term course (usually for the first 5–7 days) of high-dose intravenous antibiotics, active against rapidly growing bacteria. Once the dead bone has been debrided, the purulent/necrotic collections removed and soft tissues have begun to settle, it is then time to change to a different group of oral antibiotics, highly bioavailable and with different bacterial targets – the slow growing bacteria embedded within the biofilm.

Jose Lomas MBChB Consultant in Infection, Infectious Diseases/ Microbiology Department, Nuffield Orthopaedic Centre, Oxford University Hospitals NHS Foundation Trust, UK. Conflicts of interest: none declared.

Dosing of antimicrobials

Antibiotic dosing should consider the pharmacodynamic profile of antimicrobials, their tissue penetration and the minimal inhibitory concentration (MIC) of the targeted microorganisms. Dosing selection is heavily influenced by the tissue penetration of the antimicrobials being considered. In chronic bone and peri-prosthetic joint infections, given the poor diffusion of antibiotics within these compartments, the dose of antimicrobials is usually higher than the one exclusively used for soft tissue infections.

Infections caused by *Staphylococcus* spp.

Most available evidence supporting the treatment of staphylococcal infections is obtained from research in *Staphylococcus aureus*, being the treatment of coagulase-negative staphylococci usually based on the extrapolation of data obtained with the former.

Acute phase (bacteria in logarithmic phase of growth)

Meticillin-susceptible *Staph. aureus* (MSSA): the pivotal treatment for MSSA in this setting is flucloxacillin. Ceftriaxone has been advocated as a treatment option in patients with a non-anaphylactic penicillin allergy and for home intravenous antimicrobial therapy, given the convenience in dosing.¹ A retrospective controlled study suggested that ceftriaxone 2 g/day and oxacillin 2 g every 6 hours had similar cure rates.² Nevertheless, the clinical evidence available so far is not strong enough to consider both drugs as equivalent. The two most important networks of established experts in the determination of antimicrobial breakpoints and antimicrobial susceptibility testing in the USA and Europe (Clinical Laboratory Standards Institute (CLSI) and the European Committee on Antimicrobial Susceptibility Testing (EUCAST), respectively) have recently eliminated the MIC-based breakpoints for many β -lactams and suggest the use of oxacillin or ceftioxin as surrogate agents for predicting the susceptibility of MSSA to β -lactams, including ceftriaxone.³ Nevertheless, a recent in vitro pharmacodynamic assessment revealed a marked reduction in ceftriaxone bactericidal activity against *Staph. aureus* when the ceftriaxone MIC was over 2 μ g/ml and that the probability of a high ceftriaxone MIC dramatically increased at higher oxacillin MICs (i.e. > 0.5).⁴

We have already mentioned rifampicin as the cornerstone for staphylococcal infections associated to biofilm. In spite of being widely used, there is no substantial evidence favouring the combination of β -lactams with rifampicin, which is supported on very limited clinical studies.⁵ On the contrary, there exists in vitro evidence suggesting antagonism between them.^{6,7}

Meticillin-resistant *Staph. aureus* (MRSA): for meticillin-resistant *Staph. aureus* (MRSA), vancomycin (aiming for a serum trough level of 15–20 mg/litre) has been the standard of treatment. Teicoplanin (dosing of 12 mg/kg and serum trough level 20–60 mg/litre) is an alternative drug for once-daily dosing to facilitate home intravenous antimicrobial therapy.⁸

The clinical results obtained with the use of glycopeptides in biofilm-associated infections are unsatisfactory, especially in metalwork-retention procedures.⁹ In this situation, alternative drugs (i.e. daptomycin, fosfomycin) in combination with β -

lactams, may be considered as future options, once further clinical evidence is available.¹⁰

Recommendations for the acute phase of treatment of staphylococcal bone and joint infections

1. We favour an initial (5–7 days) IV phase of IV flucloxacillin (2 g every 4–6 hours)
2. IV ceftriaxone (2 g once daily) could be used in patients with non-anaphylactic penicillin allergy. A dosage of 2 g twice daily is preferred, to ensure adequate drug levels in *Staph. aureus* bone and joint infections, when the flucloxacillin MIC is 1–2 mg/litre.
3. Rifampicin may be considered along with IV flucloxacillin after an effective surgical debridement, although ceftriaxone-rifampicin combinations are not recommended.
4. To facilitate discharge, after 5–7 days oral treatment is generally preferred over IV ceftriaxone, where optimal oral options for bacteria embedded in biofilm are available (see below).
5. For meticillin-resistant staphylococcal infections, vancomycin (serum trough level 15–20 mg/litre) is still the first choice for the acute phase of treatment, being teicoplanin (dosing of 12 mg/kg and serum trough level 20–60 mg/litre) a useful alternative for ambulatory treatment. Suboptimal outcomes with glycopeptides may prompt the team to consider different alternatives (i.e. combination of daptomycin and fosfomycin with β -lactams) in difficult scenarios. Nevertheless, oral combinations are usually preferred after the initial phase of treatment.

Slow-growing bacteria (bacteria in biofilm)

Rifampicin: rifampicin is considered the cornerstone in the treatment of staphylococcal bone and joint infections, especially in patients with an infected orthopaedic device but, to avoid selecting resistant mutants, it should not be administered in monotherapy. The stronger clinical evidence comes from the combination of rifampicin with fluoroquinolones.¹¹

The optimal dosage of rifampicin is unknown. Different regimens (300 mg twice daily, 600 mg once daily, 450 mg twice daily or 900 mg once daily) have been published and current data do not suggest that one regimen is clearly less effective than the others.¹²

Rifampin is known to induce multiple enzymes responsible for drug metabolism and therefore, able to modify the concentration of the accompanying drug needed to provide an effective treatment.

- (3) **Fluoroquinolones:** fluoroquinolones are the best studied companion to rifampicin for staphylococcal infections associated with biofilm. A single randomized study demonstrated that monotherapy with ciprofloxacin was inferior to a rifampicin-ciprofloxacin combination, mainly due to the emergence of ciprofloxacin resistance.¹¹

Levofloxacin and moxifloxacin are intrinsically more active than ciprofloxacin against *Staph. aureus* and less likely to develop resistance, providing that the bacterial inoculum has been reduced.¹³ In a recently published study, monotherapy with high doses of levofloxacin in an experimental model of foreign body-associated staphylococcal infection was superior to the

combination of levofloxacin and rifampicin, with no resistant strains reported.¹⁴ Moxifloxacin, although possessing a higher intrinsic anti-staphylococcal activity, has failed to prove more efficacious than high-dose levofloxacin in experimental models. In addition, rifampin induces the metabolism of moxifloxacin, therefore potentially limiting the usefulness of this combination.^{15,16}

Where fluoroquinolones cannot be used, the best alternative rifampicin-based combination is uncertain. Other options include the addition of clindamycin, co-trimoxazole, doxycycline, linezolid, fusidic acid (FA) or pristinamycin.

Co-trimoxazole: bone penetration of co-trimoxazole is suboptimal and previous studies have suggested that high doses of this drug are needed in order to achieve tissue concentrations above the resistance breakpoints for most bacterial pathogens.¹⁷ Moreover, rifampicin reduces the serum concentration of co-trimoxazole by approximately one-third.¹⁸ A combination of co-trimoxazole (7–8 mg/kg/day of the trimethoprim component) and rifampicin has been used as an effective treatment for patients with staphylococcal bone and joint infections.¹⁹ Recent studies reported similar outcomes for this combination, compared with those obtained using linezolid as a partner to rifampicin or IV cloxacillin in monotherapy, for the treatment of bone infections due to *Staph. aureus*.^{20–22}

Clindamycin: clindamycin, with a high oral bioavailability and excellent bone penetration, has been successfully used for bone and joint infections caused by staphylococci, either as monotherapy or in combination.²³ Monotherapy with oral clindamycin (20–30 mg/kg/day, divided in three doses) was initially evaluated in the treatment of chronic osteomyelitis in adult patients in the 1970s.²⁴

Rifampicin may also interfere with clindamycin serum concentrations (up to a 40% reduction has been documented) however, the clinical importance of this interaction is not clear, since there is no evidence of higher rates of therapeutic failure in patients receiving both antibiotics in combination, provided that clindamycin is used at least at 600 mg three times daily dosing.^{25–27}

Linezolid: linezolid has 100% oral bioavailability and reaches high concentrations in musculoskeletal tissues (skin, synovial fluid and bone). A major concern with this antibiotic is, nevertheless, its safety profile. Thrombocytopenia and anaemia may occur, especially in patients receiving linezolid for more than 4 weeks. Irreversible peripheral neuropathy may also occur with prolonged treatment. This safety profile is a major obstacle to a prolonged use in staphylococcal bone and joint infections.

Published data on clinical efficacy do not show significant differences between patients treated with linezolid monotherapy or combined with rifampicin.²⁸ However, the serum concentration of linezolid may be significantly decreased in the presence of rifampicin and recent evidence suggests that this interaction could be associated with a higher risk of failure.^{29–31}

Doxycycline: the use of tetracycline derivatives in the treatment of bone and joint infections is not well reported in the literature.

The concentration of doxycycline in bone tissues is not clear, although excellent tissue penetration has been reported by some authors.^{32,33} The scarce available clinical data and potential interactions with rifampicin, which again might reduce serum levels of doxycycline, make it difficult to support its use as a first-line combination drug in cases of staphylococcal bone and joint infections.

Fusidic acid: FA has excellent oral bioavailability and achieves good concentrations in soft tissue, bone and synovial fluid. Although there have been no randomized controlled trials of FA as a treatment for bone and joint infections, several case series have reported its effectiveness, mostly in combination with a second antibiotic.³⁴

Although the rate of in vitro resistance to FA among *Staph. aureus* is less than 10% in most countries, rates are higher among coagulase-negative staphylococci. A single point mutation is all that is required to generate resistance. Therefore, this agent must be used in combination, rifampicin being the most commonly used drug, to prevent the emergence of resistance. At the same time, rifampicin resistance is responsible for most of the treatment failures associated with this combination, likely associated to insufficient doses of FA which could effectively make rifampicin behave as if in ‘monotherapy’ and, therefore, some studies have suggested that higher doses than those currently recommended may be more appropriate to avoid rifampicin resistance.³⁵

Pristinamycin: to date, pharmacokinetic studies to define the optimal posology of pristinamycin in bone and joint infections have been limited. Pristinamycin at a dosage of 1 g twice or three times daily may be a well-tolerated effective treatment for those infections caused by Gram-positive cocci, in monotherapy or in combination with rifampicin.³⁶

The use of pristinamycin in erythromycin and lincosamide (clindamycin) resistant isolates (macrolide-lincosamide-streptogramin B (MLSB) resistance phenotype) should probably be avoided in bone and joint infections if a reasonable alternative is available. This recommendation is based on a recent study in which all three patients with erythromycin and clindamycin-resistant isolates experienced treatment failure.³⁷ However, the surgical management for these patients was suboptimal, minimizing the role of insufficient antimicrobial dosing in this poor clinical outcome.

Recommendations for the antimicrobial treatment of staphylococcal bone and joint infections at a slow-growing phase (embedded in biofilm)

1. Rifampicin is the ‘backbone’ of combination therapy for these infections.
2. The best available evidence includes the combination of ciprofloxacin (500–750 mg twice daily) and rifampicin (300 mg twice daily).
3. When rifampicin can not be included at the treatment plan, monotherapy with either moxifloxacin (400 mg once daily) or high-dose levofloxacin (500 mg twice daily) appears to be safe and effective for the treatment of orthopaedic-related staphylococcal infections.
4. Although with unknown clinical relevance, the ability of rifampicin to induce the metabolism of some antibiotics and

therefore reduce their serum concentrations, could lead to the use of clindamycin at 600 mg three times daily and cotrimoxazole 960 mg three times daily, when they are combined with rifampicin.

5. Fusidic acid (500 mg three times daily) has to be used in combination, ideally with rifampicin (300 mg twice daily) to avoid intra-treatment development of resistance.
6. Pristinamycin (1 g twice daily or three times daily) is recommended in multi-resistant staphylococcal infections with limited oral options.

Infections caused by *Streptococcus* spp.

The recommended therapy for streptococcal bone and joint infections relies on β -lactams, at least initially when there is a high burden of replicating bacteria. However, following appropriate debridement, the anti-biofilm profile of β -lactams is questionable as these drugs have poor activity against bacteria in the stationary growth phase. The role of alternative compounds, with a better biofilm profile, has not been consistently explored in clinical studies although recent studies have shown that the addition of rifampicin may improve outcomes. The value of rifampicin combinations, especially with levofloxacin, has been suggested when metalwork is retained (i.e. debridement and implant retention procedures in the treatment of prosthetic joint infections).³⁸

Recommendations for the treatment of infections caused by *Streptococcus* spp.

1. Acute treatment (planktonic phase): penicillin G 4 MU every 4–6 hours or IV amoxicillin 2 g every 6–8 hours or IV ceftriaxone 2 g every 24 hours.
2. Subsequent treatment (biofilm-embedded bacteria): PO amoxicillin (1 g, three times daily) with or without PO rifampicin (300 mg, twice daily). Alternatives:
 - a. PO clindamycin 450–600 mg, three times daily
 - b. PO linezolid 600 mg, twice daily
 - c. PO levofloxacin 500 mg once daily and PO rifampicin 300 mg twice daily

Infections caused by *Enterococcus* spp.

Amoxicillin is the treatment of choice. However, *Enterococcus* spp are usually tolerant to penicillins (able to persist despite being exposed to concentrations well above the MIC) and monotherapy with these drugs may fail in case of severe infections. The combination with aminoglycosides is synergistic, and this is the reason why it has been traditionally used in severe endovascular infections. Unfortunately, there is no clear benefit of this combination in bone infections, likely due to the poor performance of aminoglycosides in biofilm, with the additional risk of renal toxicity.³⁹ By contrast, some clinical experience supports the addition of rifampicin or ceftriaxone to amoxicillin.⁴⁰

For patients with penicillin allergy or with penicillin-resistant enterococci, potential alternatives are glycopeptides (in vitro, teicoplanin is one or two dilutions more active than vancomycin against enterococci), linezolid, daptomycin, tigecycline and fosfomycin. The combination of rifampicin with linezolid, daptomycin or tigecycline has revealed the best results in vitro.⁴¹

Most quinolones display moderate activity toward enterococci, with moxifloxacin exhibiting a good activity in vitro. However, clinical data regarding the use of fluoroquinolones in bone and joint infections due to *Enterococcus* spp remain limited.⁴² This lack of clinical evidence also occurs with pristinamycin to which most of the non-*Enterococcus faecalis* species remain susceptible.

Recommendations for the treatment of infections caused by *Enterococcus* spp.

1. The treatment of choice is IV amoxicillin (2 g every 4–6 hours) with or without IV ceftriaxone (2 g, twice daily), followed by PO amoxicillin (1 g, three times daily) with or without rifampicin (300 mg, twice daily).
2. Intravenous teicoplanin, vancomycin, daptomycin and also linezolid and pristinamycin are potential alternatives.

Infections caused by Gram-negative rods

A β -lactam (i.e. amoxicillin, amoxicillin-clavulanate, ceftriaxone...) is recommended during the initial phase of treatment. For subsequent treatment, focused on biofilm-embedded bacteria, ciprofloxacin has demonstrated improved prognosis in the management of peri-prosthetic joint infections and is, therefore, the treatment of choice in all cases of bone and joint infections caused by GNR.^{43,44} Where resistance to fluoroquinolones precludes the use of these antimicrobials, β -lactams in monotherapy may be insufficient in this phase of slow-growing biofilm-embedded bacteria and combination therapy along with colistin or fosfomycin may be a therapeutic option, especially dedicated to multi-resistant bacteria.⁴⁵ Cotrimoxazole may also have a relevant role at this stage.

Recommendations for the treatment of infections caused by Gram-negative rods

1. For initial treatment (planktonic phase): a β -lactam (a third-generation cephalosporin for enterobacteriaceae, a carbapenem for extended-spectrum β -lactamase (ESBL) or AmpC β -lactamase-producing Gram-negative rods and an anti-pseudomonal β -lactam for *Pseudomonas aeruginosa*).
2. Sequential treatment: PO ciprofloxacin (500–750 mg, twice daily). Alternatives:
 - a. Continue treatment with an IV β -lactam with or without colistin or fosfomycin or
 - b. Monotherapy with co-trimoxazole.

Culture-negative bone and joint infections

Negative culture results have been reported in most series of bone and joint infections with an incidence ranging from 5% to 25%, recent antimicrobial therapy being the main risk factor.⁴⁶ Culture negativity is not necessarily a negative prognostic factor, although it definitely interferes with an optimal antimicrobial management by hampering the choice of drugs, creating difficult decisions on the delivery route and challenging the antimicrobial management in patients with drug-related side effects.⁴⁷

The presumed microbiology of patients with culture-negative bone and joint infections is similar to that of those patients with an identified microorganism. In this situation, it seems reasonable to administer antimicrobials with a comparable

spectrum to previous antibiotic regimens, considering combination therapy to diminish resistance barriers. These decisions should be always guided by the local microbiology of each hospital.

Recommendations for the treatment of culture-negative infections

1. The use of antibiotics prior to a valid sampling should be avoided if possible, at least for 2 weeks.
2. The antimicrobial treatment must be active against the most prevalent microorganisms, also considering previous significant microbiology, clinical condition and epidemiological context.
3. Combination therapy must be considered.

Recommendations for treatment duration in different scenarios

The optimal duration of the antimicrobial treatment for bone and joint infections is not known and remains under ongoing debate. Surgical debridement is a critical element, which undoubtedly influences the final duration of antimicrobial treatment.^{48,49}

The following recommendations constitute a general guidance that needs to be adjusted by microbiology, host status and soft tissue management. A better understanding of local antimicrobial therapy will probably reduce the length of current treatment duration recommendations.

1. Non-implant-associated chronic osteomyelitis
 - a. Optimal surgical debridement: 4–6 weeks
 - b. Suboptimal surgical debridement: 8–12 weeks
2. Implant-associated chronic osteomyelitis with implant retention
 - a. Early infection: 12 weeks
 - b. Late infection: until metalwork removal
3. Peri-prosthetic joint infection
 - a. Debridement and implant retention (DAIR): 12 weeks versus 6 months (the longer course dedicated to knee joints and *Staph. aureus* infections)
 - b. Single stage reimplantation: 8–12 weeks
 - c. Two-stage reimplantation: 6 weeks after first-stage (explantation)

Conclusions

In spite of the indisputable role of clinical guidelines, the antimicrobial management of chronic bone and joint infections merits an individualized approach, due to its complicated nature and elevated risk of treatment failure if any element is suboptimal, taking into account that the clinical outcome is strongly related to the quality of the surgical debridement.

It is extremely important to possess a deep knowledge of the several phases of the process of infection and the interactions of the different antimicrobials with the potential responsible organisms at each of these stages, with the aim to establish an optimal treatment plan for the specific case.

Following an exhaustive surgical debridement, a short course of intravenous antimicrobials, based on β -lactams if microbiologically appropriate, is used with the aim to clear a potential bloodstream infection and treat the soft tissues. This is followed by oral antimicrobial treatment, selected on the basis of its ability

to penetrate a biofilm environment and target the responsible bacteria, isolated after a protocolized intraoperative sampling process.

The ultimate duration of antimicrobial treatment will be heavily influenced by the surgical treatment and the theoretical efficacy of the antimicrobial in that particular environment. Given the recalcitrant nature of these infections, combination therapy with antibiotics highly effective against biofilm-related infections (i.e. rifampicin) is usually recommended. ◆

REFERENCES

- 1 Iacovides H, Huang C, Zelenitsky S. Comparing outpatient parenteral antimicrobial therapy (OPAT) for methicillin-sensitive, *Staphylococcus aureus* (MSSA) infection using an in vitro pharmacodynamic. 52nd ed. San Francisco, CA, USA: Interscience Conference on Antimicrobial Agents and Chemotherapy, 2012. Abstr. A-613.
- 2 Wieland BW, Marcantoni JR, Bommarito KM, Warren DK, Marshall J. A retrospective comparison of ceftriaxone versus oxacillin for osteoarticular infections due to methicillin-susceptible *Staphylococcus aureus*. *Clin Infect Dis* 2012; **54**: 585–90.
- 3 Ambrose PG. Ceftriaxone. Reappraisal of food and drug administration in vitro susceptibility test interpretive criteria. NY, USA: Institute for Clinical Pharmacodynamics: Latham, 2011.
- 4 Nguyen HM, Jones RN. Treatment of methicillin-susceptible *Staphylococcus aureus* osteoarticular and prosthetic joint infections: using the oxacillin minimum inhibitory concentration to guide appropriate ceftriaxone use. *Clin Infect Dis* 2013; **57**: 161–2.
- 5 Van der Auwera P, Klastersky J, Thys JP, Meunier-Carpentier F, Legrand JC. Double-blind, placebo-controlled study of oxacillin combined with rifampin in the treatment of staphylococcal infections. *Antimicrob Agents Chemother* 1985; **28**: 467–72.
- 6 Watanakunakorn Ch, Tisone JC. Antagonism between nafcillin or oxacillin and rifampin against *Staphylococcus aureus*. *Antimicrob Agents Chemother* 1982; **9**: 920–2.
- 7 Brandt CM, Rouse MS, Tallan BM, Wilson WR, Steckelberg JM. Failure of time-kill synergy studies using subinhibitory antimicrobial concentrations to predict in vivo antagonism of cephalosporin-rifampin combinations against *Staphylococcus aureus*. *Antimicrob Agents Chemother* 1994; **38**: 2191–3.
- 8 Greenberg RN. Treatment of bone, joint, and vascular-access-associated gram-positive bacterial infections with teicoplanin. *Antimicrob Agents Chemother* 1990; **34**: 2392–7.
- 9 Bradbury T, Fehring TK, Taunton M, et al. The fate of acute methicillin-resistant *Staphylococcus aureus* periprosthetic knee infections treated by open debridement and retention of components. *J Arthroplast* 2009; **24**(6 Suppl): 101–4.
- 10 Garrigós C, Murillo O, Lora-Tamayo J, et al. Efficacy of daptomycin-cloxacillin combination in experimental foreign-body infection due to methicillin-resistant *Staphylococcus aureus*. *Antimicrob Agents Chemother* 2012; **56**: 3806–11.
- 11 Zimmerli W, Widmer AF, Blatter M, Frei R, Ochsner PE. Role of rifampin for treatment of orthopedic implant-related staphylococcal infections: a randomized controlled trial. Foreign-Body Infection (FBI) Study Group. *J Am Med Assoc* 1998; **279**: 1537–41.

- 12 Sendi P, Zimmerli W. Antimicrobial treatment concepts for orthopaedic device-related infection. *Clin Microbiol Infect* 2012; **18**: 1176–84.
- 13 Entenza JM, Vouillamoz J, Glauser MP, Moreillon P. Levofloxacin versus ciprofloxacin, flucloxacillin, or vancomycin for treatment of experimental endocarditis due to methicillin-susceptible or -resistant *Staphylococcus aureus*. *Antimicrob Agents Chemother* 1997; **41**: 1662–7.
- 14 Murillo O, Pachon ME, Euba G G, et al. Antagonistic effect of rifampin on the efficacy of high-dose levofloxacin in staphylococcal experimental foreign-body infection. *Antimicrob Agents Chemother* 2008; **52**: 3681–6.
- 15 Nijland HMJ, Ruslami R, Suroto AJ, et al. Rifampicin reduces plasma concentrations of moxifloxacin in patients with tuberculosis. *Clin Infect Dis* 2007; **45**: 1001–7.
- 16 San Juan R, Garcia-Reyne A, Caba P, et al. Safety and efficacy of moxifloxacin monotherapy for treatment of orthopedic implant-related staphylococcal infections. *Antimicrob Agents Chemother* 2010; **54**: 5161–6.
- 17 Norden CW, Keleti E. Treatment of experimental staphylococcal osteomyelitis with rifampin and trimethoprim, alone and in combination. *Antimicrob Agents Chemother* 1980; **17**: 591–4.
- 18 Ribera E, Pou L, Fernandez-Sola A, et al. Rifampin reduces concentrations of trimethoprim and sulfamethoxazole in serum in human immunodeficiency virus-infected patients. *Antimicrob Agents Chemother* 2001; **45**: 3238–41.
- 19 Muhammed Ameen S, Rolain JM, Le Poullain MN, Roux V, Raoult D, Drancourt M. Serum concentration of co-trimoxazole during a high-dosage regimen. *J Antimicrob Chemother* 2014; **69**: 757–60.
- 20 Nguyen S, Pasquet A, Legout L, et al. Efficacy and tolerance of rifampicin-linezolid compared with rifampicin-cotrimoxazole combinations in prolonged oral therapy for bone and joint infections. *Clin Microbiol Infect* 2009; **15**: 1163–9.
- 21 Harbarth S, von Dach E, Pagani L, et al. Randomized non-inferiority trial to compare trimethoprim/sulfamethoxazole plus rifampicin versus linezolid for the treatment of MRSA infection. *J Antimicrob Chemother* 2015; **70**: 264–72.
- 22 Euba G, Murillo O, Fernández-Sabé N, et al. Long-term follow-up trial of oral rifampin-cotrimoxazole combination versus intravenous cloxacillin in treatment of chronic staphylococcal osteomyelitis. *Antimicrob Agents Chemother* 2009; **53**: 2672–6.
- 23 Landersdorfer CB, Bulitta JB, Kinzig M, Holzgrave U, Sorgel F. Penetration of antibacterials into bone: pharmacokinetic, pharmacodynamic and bioanalytical considerations. *Clin Pharmacokinet* 2009; **48**: 89–124.
- 24 Pontifex AH, McNaught DR. The treatment of chronic osteomyelitis with clindamycin. *Can Med Assoc J* 1973; **109**: 105–7.
- 25 Bernard A, Kermarrec G, Parize P, et al. Dramatic reduction of clindamycin serum concentration in staphylococcal osteoarticular infection patients treated with the oral clindamycin-rifampicin combination. *J Infect* 2015; **71**: 200–6.
- 26 Curis E, Pestre V, Jullien V, et al. Pharmacokinetic variability of clindamycin and influence of rifampicin on clindamycin concentration in patients with bone and joint infections. *Infection* 2015; **43**: 473–81.
- 27 Czekaj J, Dinh A, Moldovan A, et al. Efficacy of a combined oral clindamycin-rifampicin regimen for therapy of staphylococcal osteoarticular infections. *Scand J Infect Dis* 2011; **43**: 962–7.
- 28 Morata L, Tornero E, Martínez-Pastor JC, Garcia-Ramiro S, Mensa J, Soriano A. Clinical experience with linezolid for the treatment of orthopaedic implant infections. *J Antimicrob Chemother* 2014; **69**(suppl 1): 47–52.
- 29 Morata L, Senneville E, Bernard L, et al. A retrospective review of the clinical experience of linezolid with or without rifampicin in prosthetic joint infections treated with debridement and implant retention. *Infect Dis Ther* 2014; **3**: 235–43.
- 30 Hoyo I, Martínez-Pastor J, Garcia-Ramiro S, et al. Decreased serum linezolid concentrations in two patients receiving linezolid and rifampicin due to bone infections. *Scand J Infect Dis* 2012; **44**: 548–50.
- 31 Tornero E, Soriano A. Importance of selection and duration of antibiotic regimen in prosthetic joint infections treated with debridement and implant retention—authors' response. *J Antimicrob Chemother* 2016; **71**: 3627.
- 32 Clumeck N, Marcelis L, Amiri-Lamraski MH, Gordts B. Treatment of severe staphylococcal infections with a rifampicin–minocycline association. *J Antimicrob Chemother* 1984; **13**(Suppl. C): 17–22.
- 33 Colmenero JD, Fernández-Gallardo LC, Agundez JA, Sedeño J, Benitez J, Valverde E. Possible implications of doxycycline-rifampin interaction for treatment of brucellosis. *Antimicrob Agents Chemother* 1994; **38**: 2798–802.
- 34 Drancourt M, Stein A, Argenson JN, Roiron R, Groulier P, Raoult D. Oral treatment of *Staphylococcus* spp. infected orthopaedic implants with fusidic acid or ofloxacin in combination with rifampicin. *J Antimicrob Chemother* 1997; **39**: 235–40.
- 35 Aboltins CA, Page MA, Busing KL, et al. Treatment of staphylococcal prosthetic joint infections with debridement, prosthesis retention and oral rifampicin and fusidic acid. *Clin Microbiol Infect* 2007; **13**: 586–91.
- 36 Cooper EC, Curtis N, Cranswick N, Gwee A. Pristinamycin: old drug, new tricks? *J Antimicrob Chemother* 2014; **69**: 2319–25.
- 37 Valour F, Boibieux A, Karsenty J, et al. Pristinamycin in the treatment of MSSA bone and joint infection. *J Antimicrob Chemother* 2016; **71**: 1063–70.
- 38 Lora-Tamayo J, Senneville E, Ribera A, et al. The not-so-good prognosis of streptococcal periprosthetic joint infection managed by implant retention: the results of a large multicenter study. *Clin Infect Dis* 2017; **64**: 1742–52.
- 39 Helou El OC, Berbari EF, Marculescu CE, et al. Outcome of enterococcal prosthetic joint infection: is combination systemic therapy superior to monotherapy? *Clin Infect Dis* 2008; **47**: 903–9.
- 40 Euba G, Lora-Tamayo J, Murillo O, et al. Pilot study of ampicillin-ceftriaxone combination for treatment of orthopedic infections due to *Enterococcus faecalis*. *Antimicrob Agents Chemother* 2009; **53**: 4305–10.
- 41 Holmberg A, Rasmussen M. Antibiotic regimens with rifampicin for treatment of *Enterococcus faecium* in biofilms. *Int J Antimicrob Agents* 2014; **44**: 78–80.
- 42 Holmberg A, Mörgelin M, Rasmussen M. Effectiveness of ciprofloxacin or linezolid in combination with rifampicin against *Enterococcus faecalis* in biofilms. *J Antimicrob Chemother* 2012; **67**: 433–9.
- 43 Hsieh P-H, Lee MS, Hsu K-Y, Chang Y-H, Shih H-N, Ueng SW. Gram-negative prosthetic joint infections: risk factors and outcome of treatment. *Clin Infect Dis* 2009; **49**: 1036–43.

- 44 Rodriguez-Pardo D, Pigrau C, Lora-Tamayo J, et al. Gram-negative prosthetic joint infection: outcome of a debridement, antibiotics and implant retention approach. A large multicentre study. *Clin Microbiol Infect* 2014; **20**: O911–9.
- 45 Ribera A, Benavent E, Lora-Tamayo J, et al. Osteoarticular infection caused by MDR *Pseudomonas aeruginosa*: the benefits of combination therapy with colistin plus β -lactams. *J Antimicrob Chemother* 2015; **70**: 3357–65.
- 46 Berbari EF, Marculescu C, Sia I, et al. Culture-negative prosthetic joint infection. *Clin Infect Dis* 2007; **45**: 1113–9.
- 47 Kim YH, Park JW, Kim JS, Kim DJ. The outcome of infected total knee arthroplasty: culture-positive versus culture-negative. *Arch Orthop Trauma Surg* 2015; **135**: 1459–67.
- 48 Lora-Tamayo J, Euba G, Cobo J, et al. Short- versus long-duration levofloxacin plus rifampicin for acute staphylococcal prosthetic joint infection managed with implant retention: a randomised clinical trial. *Int J Antimicrob Agents* 2016; **48**: 310–6.
- 49 Kendoff D, Gehrke T. Surgical management of periprosthetic joint infection: one-stage exchange. *J Knee Surg* 2014; **27**: 273–8.